
Material Test Report 
Heat Code: wo An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 

ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

EPCRA Supplier Notification: This pmdvct may conlain one M more toxlc chemicsls subject 10 ths reparting requiremsnls af Sedion 313 af the Emergency Pianning aod 
Community Right-tp.Know Acl (Tille III ofthe Superlund Amendmenls and Reauthorization Act of 1986) and 40 C.F.R. Par1 372. Potenlially reportable chemicals are indicated with a 
chedmaik in Ihe 'EPCRA" calumn 2nd a Chemieai Abrbact Cervices (CAS) registry numbsr is ~mvlded for each ruch chsmicsi in addition b me percent by wsight of me chemical 
Present in this product. it is your respansibilily alone 1.3 determine whethsr your facility is rsquired lo submit a Toxic Rdeare lnventary Repad under EPCRA Ceotion 313. 

PLESA STEEL INC. 
5100 WESTHEIMER ROAD 
SUITE 200 

Houston, TX 77056 

Certification No.: 256654 

Certification Date: 1/7/2013 

Po: 42 1 Sales Order: 116720 Line: 1 

ltem Code: 0153910100-0020~ 1 Qty Shipped: 10 
ItemDesc: FLG 10.00 0150 BL RF 
Supplier: Supplier Heat: 1 4  198 

T h i ~  rewrt is issusd inmmpliance with the iequimmentsof EN10204 3.1 / ISO 10474 3.1.b 

Spec: ACTM A105/A105M-(12)/ASME SA 105/SA 105M-(08a) Sect ion 11 Part A 

Element (%M) Ladle Product EPCRA CAS# 1 Element (%M) Ladle Product EPCRA CAS# 
C carbon 0.19 : C r  chromium 0.12 J 7440-47-3 

Mn Manganese 1.09 J 7439-96-5 i MO ~ o ~ y b d e n u m  0.04 
P ~ h o s p h o r o u ~  0.009 : V Vanddium 0.004 

S svlpnvr 0.001 : Cb columbiun O ,002 
Si silican 0.24 ~C.E. 0.41 
C u  coppei 0.10 J 7440-50-8 j CuNiCrMo O ,310 

Ni Nickel 0.05 4 7440-02-0 ~ C ~ M O  0.160 

Mechanical Testing Other 
Test Lab AFG : M X C  14198 
Test Bar Siíe Sacrificial Piece I 
H B W  152 - 152 
El9 1%) 34 

65 RA 1 % )  
Tensile Specimen Sire (inl ,498 
Tensile Lksil 77.7 

Yield rksil 47.0 

Gauge Length 2 

NO Weld repair performed. Chemical Analysis results shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate ratinq. Elonqation taken from a round sgecimen. Yield strength 
v a s  determined using the . 2 %  offset method. Al1 material supplied under this order is certified to be free a f  
mercury contamination and no mercury bearing equipment was used in manufacturing, fabrication or testing. Made 
in USA.  
NO weld repair performed on this product. 
Product compliant with NACE MR0175 / ISO 15156 latest edition and dimensions to ANSI 816.5 - 2009 
Tensile Terting Pez ASTM EB; Brinell Hazdness Per ASTM E10 


